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Report No. : FG550916B

Occupied Bandwidth

LTE Band 42 : 99%0BW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.52 4.48 9.08 9.03 | 13.50 | 13.54 | 17.87 | 17.96
Mode LTE Band 42 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.47 4.53 9.02 9.11 13.41 | 13.33 | 17.83 | 17.89
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-10 dBm: -10 dém
| SPURIOUS_LINE_ABS_ J L \
20 dBm 1 -0 dém ‘l
.30 dam 0 dBm
I "“‘ﬂ !Pl P
it ] 40 dBm —
-50 dBm -50 dem
-50 dBm -60 dem
Start 3.43 GHz 12012 pts Stop 3.465 GHz || [ start 3.535 GHz 12012 pts Stop 3.57 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | AL Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit
3,430 GHz 3.445 GHz 1,000 MHz 3.44407 GHz -31.14 dBm -18.14 d& 3.535 GHz 3.550 GHz 100.000 kHz 3.54195 GHz 0.20 dBm -29.80 dB
3.445 GHz 3.449 GHz 500.000 kHz 3.44876 GHz -30.04 dBm -17.04 dB 3.550 GHz 3.551 GHz 200.000 kHz 3.55003 GHz -29.77 dBm -16.77 dB
3.449 GHz 3.450 GHz 200.000 kHz 3.44994 GHz -30.86 dBm -17.86 di 3.551 GHz 3.555 GHz 500.000 kHz 3.55158 GHz -30.78 dBm -17.78 dB
3,450 GHz 3.465 GHz 100.000 kHz 345202 GHz 0.54 dBm -29.45 dB 3,855 GHz 3.570 GHz 1,000 MHz 3.55568 GHz -31.46 dBm ~18.46 dB
T
| - 1 W
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG5509

16B

LTE Band 42 / 20MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrur

Sp um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.90 dB Mode Auto Sweep

Ref Level 30.00 dem
SGL Count 100/100

Offset 16.90 d& Mode Auto Sweep

@1 AvgPwr o Avigp\"w ST T
Limit Gheck PABS SPURIGISCHAEKABS_ X PABS
20 dh’iln-' EPURIOUS INE_ABS PAES 20 du:“p PURIOUS, INE_ABS, PASS
10 dBm 10 dBm
0 dem r - “N o g ]
10 dem -10 dem
| SPURIOUS_LINE_ABS_ l | . |
“20 dBm -30 dem k
— — P pond
-30 dBm — JRSEY, ‘# M 0 dém
T,
Bm 40 dem
.50 dBm -50 dem
-60 dem: -60 dem:
Start 3.43 GHz 12012 pts Stop 3.47 GHz Start 3.53 GHz 12012 pts Stop 3.57 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Power Abs | ALimit Rangelow | RangeUp | RBW | Frequency |___Powerabs | ALimit
2,430 GHz 3.445 GHz 1.000 MAz 3.44498 GHz -26.36 dém ~13.36 dB 3.530 GHz 3.550 GHz 100.000 kHz 3.54699 GHz 2.93 dBm -27.07 dB
3,445 GHz 3.449 GHz 500,000 kHz 3.44854 GHz -26.00 dém -13.00 d& 3.550 GHz 3.551 GHz 200.000 kHz 3.55013 GHz -26.33 dBm -13.33 dB
3,449 GHz 3.450 GHz 200,000 kHz 3.45000 GHz -27.92 dBm -14.92 d8 3.551 GHz 3.555 GHz 500.000 kHz 3.55146 GHz -24.41 dBm -11.41 dB
3,450 GHz 3.470 GHz 100.000 kHz 346083 GHz 32,15 dBm -26.85 dB 3.555 GHz 3.570 GHz 1.000 MHz 3.55526 GHz -24.77 dbm -11.77 db
T
1 v J1 [ ) e

LTE Band 42 / 20MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrur

Sp um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.90 dB Mode Auto Sweep

Ref Level 30.00 dBém
SGL Count 100/100

Offset 16.90 d& Mode Auto Sweep

@1 hvgPwr @1 AvgPwr
Limit Ghock SiES [ SPURIGHIE GHEEKABS_ PARS

20 dhipe _$PURIOUS LINE_ABS PABS 20 ghifle —$PURIOUS_LINE_ABS PASS

10 dBm 10 dam

0 dém ( " ; \ 0 gt oy "]

-10 dBm -19 dém

| SPURIOUS_LINE_ABS_ l |

20 dBm J \ -0 dem h

30 dem — ] mmw 0 dBm o S

Etug | -40 dem

50 dam 50 dem

50 dBm -60 dem

Start 3.43 GHz 12012 pts Stop 3.47 GHz | | [ Start 3.53 GHz 12012 pts Stop 3.57 GHz

Spurious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit
2,430 GHz 3.445 GHz 1,000 MHz 344476 Ghz -27.30 dém -14.30 d& 3,530 GHz 3,550 GHz 100.000 kHz 3.53645 GHz 1.83 dBm —28.17 dB
3.445 GHz 3.449 GHz 500.000 kHz 3.44899 GHz -27.34 dBm -14.34 dB 3.550 GHz 3.551 GHz 200.000 kHz 3.55003 GHz -27.60 dBm -14.60 dB
3,449 GHz 3.450 GHz 200.000 kHz 3.44992 GHz -29.12 dém -16.12 dB 3.551 GHz 3.555 GHz 500.000 kHz 3.55130 GHz -25.56 dBm -12.56 dB
3,450 GHz 3.470 GHz 100,000 kHz 3,46763 GHz 2,10 dém -27.90 d& 3.555 GHz 3.570 GHz 1,000 MHz 3.55517 GHz 26,44 dBm “13.44 dB
Y
| - 1 W
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Report No. : FG550916B

LTE Band 42 / 20MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] m
pectrur = Spectrum v
Ref Level 30.00 dBm  Offset 16.90 d& Mode Auto Sweep ggtléﬁlt ig'n?f?nunam Offset 16.90 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr o Avigp\"w SRS ER
Limit §heck PAES —*”‘E_'”‘I?p'?‘if“‘ﬁ}: e Ams L;
I A . 3 Abe ine _$ s s 5§
20 dh,l%n—' PURIOUS INE_ABS PA 20 d8m
10 dBm 10 dBm
0 dem ( 1 o 1|
10 o -1p dem -
| SPURIOUS_LINE_ABS_ [ l ;
-20 dBm J k 20 dem i
- 0 dBrn
-30 dBm —— o \| 'W R
|omp et -40 dBm :
.50 dBm -50 dBm
-60 dem -60 dem
Start 3.43 GHz 12012 pts Stop 3.47 GHz Start 3.53 GHz 12012 pts Stop 3.57 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit Range Low |  Range Up RBW | Frequency Power Abs | ALimit
3.430 GHz 3.445 GHz 1.000 MHz 3.44413 Ghz ~28.77 dem 1577 dB 3.530 GHz 3.550 GHz 100.000 kHz 3.53732 GHz 0.01 dém ~20.00 dB
3.445 GHz 3.449 GHz 500.000 kHz 3.44876 GHz -20.21 dém -16.21 dB 3.550 GHz 3.551 GHz 200.000 kHz 3.55001 GHz -29.56 dBm -16.56 dB
3.449 GHz 3.450 GHz 200.000 kHz 3.44997 GHz -29.22 dém -16.22 dB 3,551 GHz 3,555 GHz 500.000 kHz 3.55112 GHz -27.91 dBm -14.91 4B
3.450 GHz 3.470 GHz 100.000 kHz 3.45638 GHz 1.02 dBm -28.97 dB 3.555 GHz 3.570 GHz 1.000 MHz 3.55500 GHz -28.64 dBm -15.64 dB
Y
1 v J1 [ )

LTE Band 42 / 20MHz / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

=
pectrur @[ spectrum
Ref Level 30.00 dbm _ Offset 16,90 dB Mode Auto Sweep Ref Level 30,00 dBm  Offset 16,90 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 hvgPwr @1 AvgPwr
Timit dheck PAES | SPURIGHIE GHEEKABS _ PAES
20 dhipe _$PURIOUS LINE_ABS PABS 20 ghifle —$PURIOUS_LINE_ABS PASS
10 dBm 10 d8m
0 dém - —— - —
r"“ el Raana s Tl
10 dBm ‘\ dBm T
| SPURIOUS_LINE_ABS_ ‘ |
20 dBm J L dBm l(
.30 dam 40 dem
R e L
| 40 d
e 40 dBm
-50 dBm -50 dem
-50 dBm -60 dem
Start 3.43 GHz 12012 pts Stop 3.47 GHz ||| start 3.53 GHz 12012 pts Stop 3.57 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit
3.430 GHz 3.445 GHz 1,000 MHz 3.44395 GHz -31.16 dBm -18.16 d& 3.530 GHz 3.550 GHz 100.000 kHz 3.53258 GHz -0.78 dém -30.78 dB
3.445 GHz 3.449 GHz 500.000 kHz 3.44871 GHz -31.87 dBm -18.97 d& 3.550 GHz 3.551 GHz 200.000 kHz 3.55000 GHz -32.01 dBm -19.01 dBb
3.449 GHz 3.450 GHz 200.000 kHz 3.44996 GHz -31.82 dém -18.62 d& 3.551 GHz 3.555 GHz 500.000 kHz 3.55115 GHz -31.30 dBm -18.30 dB
3,450 GHz 3.470 GHz 100.000 kHz 3.45266 GHz -0.74 dBm -30.74 dB 3.555 GHz 3.570 GHz 1,000 MHz 3.55518 GHz -32.32 dBm ~19.32 dB
T
Jj L] i i
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SPORTON LAB.
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Conducted Spurious Emission

LTE Band 42 / 5MHz

Lowest Channel /| QPSK Middle Channel / QPSK
Spec | spe !
Ref Level 0.00 dBm Offset 16.90 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 16.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit Twrk PARS Limit heck
SPURIOUS LINE ABS PABS 10 dde JRIOUS | INE_ABS
5_LINE_ABS [ SPURIOUS_LINE ABS_
-20 dBm
di ] 1
-30 dBm -30 dBm
e i, - [ WA, oy —
N .'%WM s ) WM
-50 dBm -50 dBm
-50 dB -60 dBm
-70 dB -70 dBm
-80 dB -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 52016 pts Stop 40.0 GHz Start 30.0 MHz 52016 pts Stop 40.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 945.00749 MHz -40.78 dBm -27.76 dB 30.000 MHz 1.000 GHz 1.000 MHz 946.46104 MHz -40.83 dBm -27.83 dB
1.000 GHz 3,430 GHz 1.000 MHz 3.39086 GHz -37.95 dBm -24,95 dB 1.000 GHz 3,430 GHz 1.000 MHz 3.34898 GHz -38.07 dBm -25.07 dB
3.570 GHz 10.000 GHz 1.000 MHz 6.91401 GHz -35.58 dBm -22.58 dB 3.570 GHz 10.000 GHz 1.000 MHz 6.99644 GHz -35.44 dBm -22.44 dB
10.000 GHz 25,000 GHz 1.000 MHz 17.65411 GHz -27.59 dBm -14.59 dB 10.000 GHz 25,000 GHz 1.000 MHz 17.66386 GHz -27.68 dBm -14.68 dB
25.000 GHz 40,000 GHz 1.000 MHz 39.96363 GHz -24,70 dBm -11.70 dB 25,000 GHz 40,000 GHz 1.000 MHz 39.97113 GHz -24,899 dBm -11.89 dB&
hid bl
L L J wa L L J wa
D 23:41:53 23:43:18
Highest Channel / QPSK
Ref Level 0.00 dém Offset 16.20 d& Mode Auto Sweep
SGL Count 100,100
@1 fugrwr
Limit (Lhm.k PAES
ine _$PURIOUS_LINE_ABS PASS
-10 é‘é i
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dem e o Ve m———
Lt My ey
-50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dB
Start 30.0 MHz 52016 pts Stop 40.0 GHz
Spurious Emissions
Range low | Rangeup | RBW | Frequency | PoweraAbs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 917.20011 MHz -40.53 dBm -27.53 dB
1.000 GHz 3.430 GHz 1.000 MHz 3.19604 GHz -38.45 dBm -25.45 dB
3.570 GHz 10.000 GHz 1.000 MHz 6.91080 GHz -35.54 dBm -22.54 db
10.000 GHz 25,000 GHz 1.000 MHz 17.65186 GHz -27.62 dBm -14.62 dB
25.000 GHz 40,000 GHz 1.000 MHz 39.98463 GHz -24.82 dBm -11.82 dB
M
L

Date: 26.
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FG550916B

LTE Band 42 / 10MHz

Lowest Channel /| QPSK Middle Channel / QPSK
e ctrum w
Ref Level 0.00 dBm  Offset 16,00 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 16,90 d@ Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit fr‘hrrk PARS Limit fthnrk PAES
10 ddRE—$PURIOUS LINE ABS PABS 10 4dfE—BPURIOUS LINE ABS PAES
. I . R
| SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm 20 dBm
d I 1
-30 dBm -30 dBm
,‘..NM“ K SUSVRTR FYVEIIR P Y i TP AP g TP
s divort - |l =
-50 dBm -50 dBm
-60 dBr -60 dBm
70 dB 70 dBm
-80 dB -80 dBm
90 de -90 dBm
Start 30.0 MHz 52016 pts Stop 40.0 GHz | || Start 30.0 MHz 52016 pts Stop 40.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 981.83067 MHz -40.76 dBm -27.76 dB 30.000 MHz 1.000 GHz 1.000 MHz 970.68681 MHz -40.88 dBm -27.88 dB
1.000 GHz 3,430 GHz 1.000 MHz 3.41877 GHz -36.67 dBm -23.67 dB 1.000 GHz 3,430 GHz 1.000 MHz 3.18876 GHz -38.23 dBém -25.23 dB
3.570 GHz 10.000 GHz 1.000 MHz 6.90330 GHz -35.45 dBm -22.45 dB 3.570 GHz 10.000 GHz 1.000 MHz 6.9910% GHz -35.55 dBm -22.55 dB
10.000 GHz 25.000 GHz 1.000 MHz 17.65636 GHz -27.61 dBm -14.61 dB 10.000 GHz 25.000 GHz 1.000 MHz 17.66236 GHz -27.76 dBm -14.76 dB
25.000 GHz 40.000 GHz 1.000 MHz 39.94038 GHz -24.90 dBm -11.90 dB 25.000 GHz 40,000 GHz 1.000 MHz 39.95668 GHz -24.59 dBm -11,59 dB
] i ) W
a8
Highest Channel / QPSK
Spec 1 -
Ref Level 0.00 dém Offset 16.20 d& Mode Auto Sweep
SGL Count 100,100
@1 fvgPwr
Limit (Lhm.k PAES
ine _$PURIOUS_LINE_ABS PASS
-10 I}‘é i
| SPURIOUS_LINE_¢
-20 dBm
-30 dem i Tt
WYL L T RTYYY FYPVRIN M S
”m | AN
-50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 e
Start 30.0 MHz 52016 pts Stop 40.0 GHz
Spurious Emissions
Range low | Rangeup | RBW Frequency Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 973.10939 MHz -40.70 dBm -27.70 dB
1.000 GHz 3.430 GHz 1.000 MHz 3.32228 GHz -38.46 dBm -25.46 dB
3.570 GHz 10.000 GHz 1.000 MHz 6.99430 GHz -35.45 dBm -22.45 db
10.000 GHz 25,000 GHz 1.000 MHz 17.66686 GHz -27.69 dBm -14.69 dB
25.000 GHz 40,000 GHz 1.000 MHz 39.96138 GHz -24.74 dBm -11.74 dB
T
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LTE Band 42 / 15MHz

Lowest Channel /| QPSK Middle Channel / QPSK
e ctrum w
Ref Level 0.00 dBm Offset 16.90 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 16.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PAES
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
. I . R
SpU 5_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
30 dém e — T 30 dém o et Ty - —— stanae™]
L = 0 =
-50 dBm -50 dBm
-60 dBr -60 dBm
-70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 52016 pts Stop 40.0 GHz Start 30.0 MHz 52016 pts Stop 40.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 994.42807 MHz -40.81 dBm -27.81 dB 30.000 MHz 1.000 GHz 1.000 MHz 987.64486 MHz -40.77 dBm -27.77 dB8
1.000 GHz 3,430 GHz 1.000 MHz 3.40299 GHz -37.42 dBm -24.42 dB 1.000 GHz 3,430 GHz 1.000 MHz 3.36658 GHz -37.95 dBém -24,95 dB
3.570 GHz 10.000 GHz 1.000 MHz 6.99858 GHz -35.46 dBm -22,46 dB 3.570 GHz 10.000 GHz 1.000 MHz 6.99858 GHz -35.44 dém -22.44 dB
10.000 GHz 25.000 GHz 1.000 MHz 17.65861 GHz -27.71 dBm -14,71 dB 10.000 GHz 25,000 GHz 1.000 MHz 17.65936 GHz -27.57 dBm -14,57 dB
25.000 GHz 40.000 GHz 1.000 MHz 39.97713 GHz -24.85 dBm -11.85 dB 25.000 GHz 40,000 GHz 1.000 MHz 39.99268 GHz -24.82 dBm -11.682 dB
] i L ) W
Highest Channel / QPSK
Spec 1 -
Ref Level 0.00 dém Offset 16.20 d& Mode Auto Sweep
SGL Count 100,100
@1 fugrwr
Limit (Lhm.k PAES
ine _$PURIOUS_LINE_ABS PASS
-10 é‘é i
| SPURIOUS_LINE_¢
-20 dBm
-30 dBm o
AT WL PRI PYEov v
. |
-50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 e
Start 30.0 MHz 52016 pts Stop 40.0 GHz
Spurious Emissions
Range low | Rangeup | RBW Frequency Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 034.83267 MHz -40.79 dBm -27.70dB
1.000 GHz 3.430 GHz 1.000 MHz 3.20575 GHz -38.28 dBm -25.28 dB
3.570 GHz 10.000 GHz 1.000 MHz 8.91495 GHz -35.60 dBm -22.60 db
10.000 GHz 25,000 GHz 1.000 MHz 17.65486 GHz -27.77 dBm -14.77 dB
25.000 GHz 40,000 GHz 1.000 MHz 39,97338 GHz -24.75 dBm -11.75 dB
T
JU e
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LTE Band 42 / 20MHz

Lowest Channel / QPSK

Middle Channel / QPSK

& g

Ref Level 0.00 dBm
SGL Count 100/100

Offset 16.90 dB Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 16,90 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit fr‘hrrk PARS Limit fthnrk PAES

10 adH‘P SPURIOUS INE_ABS PABS 10 aﬁ[_p- SPURIOUS INE_ABS PABS

- T - i

| SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_

-20 dBm -20 dBm

-30 dBm X -30 dBm '

s | T T R T -y T "y oo P
| I _ | et

-50 dB -50 dBm

-50 der -50 dBm

70 d8 70 dBm

-80 d8 -80 dBm

-90 de -90 dBm

Start 30.0 MHz 52016 pts Stop 40.0 GHz | || Start 30.0 MHz 52016 pts Stop 40.0 GHz
Spurious Emissions

Rangelow | RangeUp | RBW |

Spurious Emissions

Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz B866.03147 MHz -40.98 dBm -27.98 dB 30.000 MHz 1.000 GHz 1.000 MHz 954.69780 MHz -40.77 dBm -27.77 dB8
1.000 GHz 3,430 GHz 1.000 MHz 3.42181 GHz -35.22 dBm -22.22 dB 1.000 GHz 3,430 GHz 1.000 MHz 3.26584 GHz -38.20 dBém -25.20 dB
3.570 GHz 10.000 GHz 1.000 MHz 8.91495 GHz -35.50 dBm -22,50 dB 3.570 GHz 10.000 GHz 1.000 MHz 6.91508 GHz -35.51 dém -22,51 d&
10.000 GHz 25.000 GHz 1.000 MHz 17.64361 GHz -27.73 dBm -14,73 dB 10.000 GHz 25,000 GHz 1.000 MHz 17.66236 GHz -27.81 dBm -14.81 dB
25.000 GHz 40.000 GHz 1.000 MHz 39.53842 GHz -24.83 dBm -11.83 dB 25.000 GHz 40,000 GHz 1.000 MHz 39.91768 GHz -24.84 dBm -11.684 dB
] i ) W
Highest Channel / QPSK
Spec 1 -
Ref Level 0.00 dém Offset 16.20 d& Mode Auto Sweep
SGL Count 100,100
@1 fugrwr
Limit (Lhm.k PAES
ine _$PURIOUS_LINE_ABS PASS
-10 I}‘é i
| SPURIOUS_LINE_¢
-20 dBm
-30 dém temerr]
DL LS e e e
|l
-50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 e
Start 30.0 MHz 52016 pts Stop 40.0 GHz
Spurious Emissions
Range low | Rangeup | RBW Frequency | PoweraAbs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 965.84166 MHz -40.78 dBm -27.78 dB
1.000 GHz 3.430 GHz 1.000 MHz 3.36415 GHz -38.29 dBm -25.29 dB
3.570 GHz 10.000 GHz 1.000 MHz 8.90317 GHz -35.44 dBm -22.44 db
10.000 GHz 25,000 GHz 1.000 MHz 17.65411 GHz -27.52 dBm -14.52 dB
25.000 GHz 40,000 GHz 1.000 MHz 39,95838 GHz -24.84 dBm -11.84 dB
T
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ssamon s, FCC RADIO TEST REPORT Report No. : FG550916B
Frequency Stability
Test Conditions LTE Band 42 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0012
40 Normal Voltage 0.0006
30 Normal Voltage 0.0023
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0033
0 Normal Voltage 0.0008
PASS
-10 Normal Voltage 0.0029
-20 Normal Voltage 0.0013
-30 Normal Voltage 0.0007
20 Maximum Voltage 0.0036
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0038
Note:

1. Normal Voltage = 3.3 V. ; Minimum Voltage = 3.135 V. ; Maximum Voltage = 3.6 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 42C 27Q

26dB Bandwidth

Mode LTE Band 42C : 26dB BW(MHz)
QPSK
BW SMHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Middle CH 24.80 30.12 35.00 25.10
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 30.12 35.14 39.92
Mode LTE Band 42C : 26dB BW(MHz)
16QAM
BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Middle CH 24.85 30.00 35.14 25.05
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 30.18 35.00 39.92
Mode LTE Band 42C : 26dB BW(MHz)
64QAM
BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Middle CH 24.75 29.88 34.86 24.95
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 30.06 35.14 39.84
Mode LTE Band 42C : 26dB BW(MHz)
256QAM
BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Middle CH 26.05 30.00 35.00 24.90
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 30.36 35.14 39.92
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LTE Band 42C
QPSK

Middle Channel / 5MHz+20MHz Middle Channel / 10MHz+20MHz

ctrum b rectrum =
Ref Level 30.00 cbm  Offset 12,90 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,00 d& = RBW 1 MHz
o Att 30de SWT  7.5us @ VBW IMHz  Mode FFT o Att SWT  Cidps @ VBW 3MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 1Pk view e 17x view
Mi[1] 5.74 dbm| Mi[1] .00 dBm)
3.4870250 GHz 3.4846300 GHz
UEEm——01 21.057 de D2[1T 0.70 dB 20 dBM—— 1 g pog o — D2[1], 1.16 dB|
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od T 0 d t
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-20d / 30 d -
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-50 df 50 e
60 df -60 de
CF 3.499625 GHz 1001 pts Sﬂun 50.0 MHz CF 3.49975 GHz 1001 pts Sﬂun 60.0 MHz
(S I 4 u L JL

Middle Channel / 15MHz+20MHz

Middle Channel / 20MHz+5MHz

G o
v v
Ref Level 30.00 GBm  Offset 12,90 0B & RBW 1 MHz RefLevel 30,00 dBm  Offset 12,90 dB & RBW 1 MHz
fo Att 30d8 SWT 0.5 ps @ VBW 3 MHz  Mode FFT po Att BWT 7.5 ps @ VBW 3 MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk view | O |
mi[1 .66 dBm) mi[1] B.97 dB
3.4822350 GHzZ| 3.4878250 GHz
20 1 17.851 b D2(1] 0.22 dB 20 REERTEE D2(1] 0.39 dB
D U ~ 35.0000 MHZ N - PR /'V ™ 25.1000 MHZ]
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LTE Band 42C
QPSK

Middle Channel / 20MHz+20MHz

Ref Level 30.00 dém  Offset 12,90 dB & RBW 1 MHz

lo Att 0ds SWT  1l.4ps @ YBW 3MHz  Mode FFT
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LTE Band 42C
16QAM

Middle Channel / 5MHz+20MHz

ctrum b rectrum =
Ref Level 30.00 cbm  Offset 12,90 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,00 d& = RBW 1 MHz
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LTE Band 42C
16QAM

— )
Spectrum 7
Ref Level 30.00 Gem  Offset 12.50 0B = RBW 1 MHZ
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG550916B

LTE Band 42C

64QAM

Middle Channel / 5MHz+20MHz

Middle Channel / 10MHz+20MHz

ctrum pectrum i
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LTE Band 42C
64QAM

— o
Spectrum &
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916B

LTE Band 42C

256QAM

Middle Channel / 5MHz+20MHz
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LTE Band 42C
256QAM

Middle Channel / 20MHz+20MHz N/A

b
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Occupied Bandwidth

Mode LTE Band 42C : 99%OBW(MHz)
QPSK
BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Middle CH 23.27 28.17 32.79 23.27
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 27.90 32.95 38.02
Mode LTE Band 42C : 99%OBW(MHz)
16QAM
BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Middle CH 23.34 28.24 32.93 23.13
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 28.13 33.01 37.91
Mode LTE Band 42C : 99%OBW(MHz)
64QAM
BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Middle CH 23.28 27.74 32.55 23.02
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 28.03 32.63 37.88
Mode LTE Band 42C : 99%OBW(MHz)
256QAM
BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Middle CH 23.27 27.711 32.95 23.41
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 27.93 32.56 37.61
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swanranas. FCC RADIO TEST REPORT

Report No. : FG550916B

LTE Band 42C

QPSK

Middle Channel / 5MHz+20MHz

Middle Channel / 10MHz+20MHz

ctrum o

Ref Level 30.00 dém  Offset 12,90 dBé & RBW 1 MHz
lo Att 30ds  SWT 7.6 ps @ VBW 3 MHz  Mode FFT

rectrum =
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Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 34687911 GHz 20.31 dém ML 3.4671153 GHz 19.05 dém
T1 1 3.4B7B3618 GHz 11.71 dém Oce Bw 23.277672233 MHz T1 1 3.4B552542 GHz 11.53 dém Oce Bw 28.1731B2682 MH2z
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Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 3.4921268 GHz 16.91 dBm ML 3.5089991 GHz 18.15 dBm
T1 1 3.4B374466 GHz 10.28 dém Oce Bw 32.791720828 MHz T1 1 3.4BBB3615 GHz 10.15 dBm Oce Bw 23.277672233 MH2
T2 1 351603638 GHz .30 dém T2 1 3.51211383 GHz 11.58 dBm
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Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 34683772 GHz 17.61 dém ML 1 3.466 1684 GHz 15.66 dBm
T1 1 3.4B618141 GHz 9.15 dém Oce Bw 27.909206079 MHz T1 1 3.4B355066 GHZ 10.84 dBm oce Bw 32.95270473 MHZ
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LTE Band 42C

QPSK

s m k2
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Type | Ref | Trc | X-value | ¥-value |__Function Function Result |
ML 1 3.4927287 GHz 16.79 dBm
T1 1 2,4B088991 GHz 11.97 dBm Occ Bw 38.02819718 MHz
T2 1 351891811 GHz 11.25 dBm
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